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4. ANNIOTEAEZMATA AOKIMHE / TEST RESULTS

O1 Tigég Tou Aciktn Hyopegiwong AepdgepTou Hyou Tou dokipiou BidovTal OTO ETTIOUVATITOUEVO BIGYPAUHT
oTn ogAida 8 og ouvdpTnon pe TV ouxvatnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdTw IZtadupiopévog Aciktng Hyopeiwong yia gaopa ouxvoritwy amd 100Hz wg 3150Hz eival
amotéAeopa afloAdynong ouugwva pe To TpoTuTro EN 1SO 717-1:2020 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to EN
ISO 717-1:2020.

Zopgwva pe 1o Mpdrtutro Mpoidvtog / According to the Product Standard EN 14351-1:2016
AlamoTtwBeioa Tiun / Determined value
> TaBuiopévog Agiktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Cu) = 38 (-2;-4) dB

Ocooahovikn/Thessaloniki, 12.1.2023
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Agiktng Hxopeiwong
Sound Reduction Index

guugpwva pe To/according to

1ISO 10140-2:2021

Kartaokeuaatrig/Manufacturer: ALUMINCO A.E. / ALUMINCO S.A
AvaBérng/Client: ALUMINCO A.E./ ALUMINCO S.A
Eykatdoraor/ Installation: ALUMINCO A.E. / ALUMINCO S.A

Mpoidv/Product: Z1aBepd koupwpa ahoupiviou OS25 Single glass / Fix
aluminum window 0S25 Single glass

OdAapor dokipwv/Test rooms: PF

Hpepopnvia Topaywyris / Production date : 1/12/2022

Huepopnvia dokiufg/Testing date: 6/12/2022

Awaotdoeig dokiyiov / Sample dimensions : 1230x1480 mm

MNeprypagn Tou dokipiou & g didragng ToroBETnong / Sample & mounting description:

Z108ep6 KOUPWaA aAoupiviou TOTTOBETNPEVO GUNPWVA WE TO TTRPOTUTTO ISO 10140-2:2021. YdAwon 5 mm + 0.76 PYBmm + 5mm.
Aaotdoeig otaBepou haigiou: MAGTog 1230mm x Yyog 1480mm.

Fix aluminum window installed according to ISO 10140-2:2021. Glazing thickness of 5 mm + 0.76 PVBmm + 5mm. Fixed frame
dimensions: Width 1230 mm x Height 1480 mm.

S Bokipiou/S test specimen: 1,82 m?
Emgaveiakn pafa/Mass per unit: kg/m?
Oeppokpaaia/Temperature: 18 C°
ZxeTIkn uypacia/Relative humidity: 50 %
ZraTikA Triean/Static pressure 101 kPa

V @ahdpou Exmroptriic/V Source Room: 56 m®
V @aidpou Afyng/V Receiving Room: 51 m®

f(Hz) R(dB) Rumax(dB) |

50 26,3 -

63 31,8 S

80 35,56 =

100 19,7 37,9
125 32,5 37,2
160 26,4 414
200 29,0 39,7
250 30,5 43,4
315 33,0 46,5
400 35,2 471
500 37.9 50,8
630 38,8 53,8
800 38,8 54,5
1000 36,9 55,8
1250 336 54,1
1600 34,3 53,4
2000 38,9 55,2
2500 41,3 559 |
3150 426 55,0
4000 42,7 56,8
5000 39,9 52,7

TOpgwva We 1o Mpdtutro Mpoidvrog / According to

the Product Standard EN 14351-1:2016

AamoTtweeioa Tipr / Determined value

TraBuiopévog  Agiktng  Hyoueiwaong

CUPPWVA ME Ta QTOTEAEOUGTA PETPACEWV OE

BaAGUOUG BOKIPWY CE TPITOOKTABES

Weighted Sound Reduction Index

according to measurement results in test rooms
third octaves

Rw (C;Ct) = 38 (-2:-4) dB
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